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Project : Brazos Island Harbor Project, Brownsville Shipchannel near

Brownsville, Texas

SUMMARY OF LABORATORY TEST RESULTS

Contract No. DACWE4-92-D-0005 Delivery order No. 0018 Boring No. 93-336
SPT Dry Wet Mechanical Analysis Torvane
Depth PP | Blows X Visual UsSC| Mc | Unit | Unit [ LL | PL % Passing Shear qu
S# (tt) (tsf) per Classification (%) Wit Wit (%) | (%) Strength|
Foot {(pech) | (pef) #4 | #10 | #40 {#100]|#200] (rsty | (tsny
1 0-2 | 250 Brown,Clay, Very stiff CH | 356
2 2-4 1.25 Brown,Clay,Stlff GH | 40.0 | 76.8 |107.5} 74 100.0(100.0|100.0| 99.6 | 98.6 1.24
3 4-6 1.50 Gray&brown,Clay, Stift CH | 34.9
4 6-8 0.75 Brown,Clay,Medium stitf, w/sand CH | 31.8
5 8 -10 | 0.75 Brown,Clay,Medium stitt CH | 33.0| 88.9 |118.2} 51 | 20 |100.0/100.0| 99.5 | 99.2 | 98.5 0.72
6 10 -12 | 1.50 Brown,Clay, Stiff CH | 36.4
7 12 - 14 | 0.50 Gray,Clay,Medium stift,Sandy CL | 271
B 14 - 16 | 2.50 Olive gray,Clay,Very stiff,Sandy CL | 20.6

S # : Sample Number, P P : Pocket Penetrometer ﬁeading, U S C : Unified Soil Classification, M ¢ : Moisture Content
q u : Unconfined Compressive Strength, W O H : Weight of hammer, W O P : Welght of plpe
Geotest Engineering, Inc.




JOB NO. 14G634

PROJECT Brazos Island Harbor Project

Brownsville Shipchannel

AREA near Brownsville, Texas
BORING NO. 93-336 SAMPLE NO.,
SPECIMEN NO. 1

CLASSTIFICATION

Brown, Clay, Stiff

Tare No. KL-11
Tare plus Wet Specimen 265.93 gm
Tare plus Dry Specimen 202.10 gm
Water Weight 63.83 gm
Tare Weight 42.58 gm
Wet Specimen 992.98 gm
Dry Specimen 709.20 gm
Water Content 40.01 %

Specific Gravity of Solids
LL = 74 PL =

Elapsed Dial Cumulative
Time  Reading Change
min. 0.o001" in.
.0 0 .000
.2 10 .010
.3 20 .020
.5 30 .030
7 40 .040
1.1 50 .050
1.3 60 .060
1.6 80. .080
1.9 100. .100
2.2 120. . 120
2.5 140. .140
2.8 160. 160
3.2 180. .180
3.3 200. . 200
3.7 220. .220
4.0 240, .240
4.3 260. .260
4.6 280. .280

PI

2

DATE

BEPTH

Height

Average Diameter
Initial Area
Volume

Volume cof Solids
Void Ratio
Saturation

Dry Density

Proving Ring No. 10170

Proving Ring Constant, X

Proving Ring Axial BAxial
Dial Reading Load Strain

13.
28,
46,
66.
83.
95.
110.
120.
128.
134.
139.
142,
144,
l46.
146.
148.

COO0OO0O0Q00O0COODOODDO0COOO0OO0O

1lb
.0 000
10.0 .002
21.4 .004
35.2 005
50.6 .007
63.6 .009
72.8 . 011
B4.3 014
91.9 018
98.0 021
102.6 025
106.5 029
108.8 032
110.3 036
111.8 .039
111.8 . 043
113.4 .046
i11.1 050

145.

8/6/93

2-4 ft
5.595 in.
2.830 in.
6.290 sgq in.
35.194 cu in.
cu in.
76.8 1lb/cu ft
.766 lbs/div.
Area Compr.
Corr. Stress
sq 1n tsf
6.29 000
6.30 .114
6.31 .245
6.32 401
6£.34 575
6.35 721
6.36 824
6.38 951
6.40 1.033
6.43 1.098
6.45 1.146
6.48 1.184
6.50 1.205
6.52 1.217
6.55 1.230
6.57 1.225
6.60 1.237
6.62 1.208




14G634

Job No.

EM 1110-2-1906

Appendix X1
30 Nov 70
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g ontrolled atrain Axial Strain, %
Test No. 1
Type of Specimen Undisturbed
Water content W 400 % % %
5 Void ratio e
:._é Soturation Sa % % % %
Dry density, Ib/cu ft Yd 76.8
Time to failure, min k 4.28
Unconfined compressive qu
strength, T/sq 1.24
Undrained shear strength, T/sq ft S, .62
Sensitivity ratio S,
Initial specimen diqrnéter, in. Dg 2.830
Initiol specimen height, in. Heo 5.545
Claasification Brown, Clay, Stiff
LL 74 PL Pi G
Remarks Project Brozos Island Horbor Project
Brownsville Shipchannel
Area near Brownaville, Texas
Boring No. 93—338 Sample No. 2
Elepth 2—4 ft Date 8/6/93
UNCONFINED COMPRESSION TEST REPORT

ENG FORM
1 JUN &b 3659

Geotest Engineering, Ine.

PLATE XI-2

PLATE




JOB NO. 14G634

PROJECT Brazos Island Harbor Project
Brownsville Shipchannel

AREA near Brownsville, Texas

BORING NO. 93-336 SAMPLE NO.

SPECIMEN NO., 1

CLASSIFICATION
Brown, Clay, Medium stiff

Tare No.

P-18

Tare plus Wet Specimen 350.39 gm
Tare plus Dry Specimen 274.10 gm

Water Weight 76.29 gm
Tare Weight 42.73 gm
Wet Specimen 1091.81 gm
Dry Specimen 821.08 gm
Water Content 32.97 %

Specific Gravity of Solids

LL =

Elapsed
Time

min.

WO WLWONRWOWOUW-IUWNOD

WWwWwNMNMORRBE

PL = 20 PT =

5

DATE

DEPTH

Height

Average Diameter
Initial Area
Volume

Volume of Seclids
Void Ratio
Saturation

Dry Density

31

Proving Ring No. 10170
Proving Ring Constant, K =

Dial Cumulative Proving Ring Axial Axial
Reading Change Dial Reading Load Strain
0.o01" in. 1b

0. .000 .0 .0 .000

10. .010 10.0 7.7 002
20. .020 21.0 l16.1 . 004
30. .030 36.0 27.6 005
40. .040 48.0 36.8 007
50. . 050 57.0 43.7 009
60. .060 ‘ 63.0 48.3 011
80. .080 71.0 54.4 014
100. .100 76.0 58.2 .018
120. .120 79.0 60.5 .021
140. .140 81.0 62.0 . 025
160. .160 83.0 63.6 029
180. .180 84.0 €4.3 032
200. .200 85.0 65.1 036
220, .220 85.0 65.1 .039

8/6/93

8-10 ft

5.595 in,
2.830 in.
6.290 sqg in.
35.194 cu in.

cu in.

88.9 1lb/cu ft

.766 lbs/div.

Area Compr.

Corr. Stress

sg in. tst
6.29 .000
6.30 .088
6.31 .183
6.32 .314
6.34 .418
6.35 .495
6.36 .546
6.38 .614
6.40 .654
6.43 .678
6.45 .692
6.48 .707
6.50 . 713
6.52 .719
6.55 .716
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Job No.

EM 1110-2-18086

Appendix XI
30 Nov 70
Failure Sketehes 0.8
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g Controlled strain Axial Strain, %
Test No. 1
Type of Specimen Undisturbed
Water content Wo 33.0 = E 4 4 %
5 Void ratio e
E Saturation So = = E %
Dry density, Ib/cu ft Y B8B.9
Time to failure, min k 3.27
Unconfined compreasive Qu
strength, T/sq 72
Undrained shear strength, T/sq f Se .38
Sensitivity ratio St
Initial specimen diameter, in. Do 2.83D
Initial specimen haeight, in. Ho 5595
Clossification Brown, Clay, Medium stiff
LL 51 PL 20 Pl 3 Ga
Rerncarks Project Brazos {sland Harber Project
Brownsville Shipchannel
Area near Brownsville, Texas
Boring No. 93-336 Sample No. 5
Elepth 8—10 ft Date 8/6/93
UNCONFINED COMPRESSION TEST REPORT

ENG FORM
1 JUN 65 2092

Feotest Engineering, Inc.

PLATE XI-2

PLATE
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B.I.H. DISPOSAI. AREA NO. B

COORDINATES

CORE BORING x ¥ N-.8. ELEV.
3-300 23 43 789, 02 /03773.22 /2.5
F3-32e 2364 323,55 /03856, 5 2.4/
53-322 2364 04, Yl /040 69,99 /749
93-3£3 2365323793 /043311 17,20
93-384 23656o?2 oo /04552, 19,75
93-325 23466 723,53 /045 92,72 20, BY
93-326 23665787/ /04834, 4b /589
93-327 2367089, 58 /04 956.07 22.4L8
93-328 2367537 .78 /0579197 Z23.08
93-329 A368o0/sy. 2) /05329, 1) 0. 39
93-33a 21368 446.83 /055 &/, 97 ] 2.2 1
93-331 2368574 14 /046325, 29 14,0
53-332 2368 570,00 /03633, 81 I3
53-333 23 68542, b }9Ab 33.H7 12, 65
93-334 1368 5¢8.39 1616 34,332 /19l
93-335 2348 538.72 /006854.38 /0.40
93-336 2368042.63 ]066 75 22 /6. 87
93-337 2136723744 1007208, 1Y ] 0,50
93-338 243672149 00 /017 07.25 10, 6O
93-339 2367 245,36 /100 06,57 /08
93-34@ 236722153 JOLT 47,93 /344
93-341 1366 05, L7 /021743, 50 /2.20
93-342 23465 903,77 Jo2710.82 12,98
93-343 2365205, 4l Jo2690. L7 12.2-9




